Ohio AWWA Section
Technology Committee Update

Ohio AWWA - Ohio WEA

One Water Government and
Regulatory Affairs Workshop

Columbus, Ohio - March 9, 2017

Tim Wolfe, MWH - now part of Stantec
Susan Schell, Ohio EPA DDAGW



Ohio AWWA | EPA
Technology Committee

Bruce Whitteberry

Ohio EPA
Central and District Office
Representatives

Consultant *‘
Rep resentat'

Small PWS
Representatlves

e PWS
Aresentatlves

'L

‘/



I[tems to be Discussed Today

« Two Major Documents Developed by the
Ohio AWWA Technology Committee

* Why the Technology Committee Develops
Guidelines / Checklists

» Guidelines / Checklists that have Been
Developed



Other Items to be Discussed Today

 Guidelines / Checklists that have Recently
Been Developed

 Guidelines that have Been Revised by the
Guidelines Review SubCommittee

 Future Technology Committee Endeavors



Two Major Documents Developed
by the Technology Committee




First Major Type of Document

1 Guidelines -
Documents that
establish:

* Required performance 1) Guidelines

(approval) criteria, and 2) Checklists
« Procedures for I I.
obtaining Ohio EPA

approval of:

WTP components “Alternate” means different

. than Ten-States Standards (TSS)
with alternate I l.e., High-Rate, and

design criteria Emerging Technologies




Second Major Type of Document

2 Checklists -
White papers that:

. T 1) Guidelines
_Summarlze timely 2) Checklists .
ISsues, concerns, etc.
about a particular
subject of interest to

our Ohio water-supply
community



Why the Technology Committee
Develops Guidelines .



Guidelines are Developed
for Two Principal Reasons

1. So “High-rate” and “Emerging”
Technologies can be approved
by Ohio EPA more efficiently

Cincinnati, Cleveland & Ohio AWWA Section's
] Technology Committee helps
ANd Columbus have collectively iticeisamimlons

saved an estimated $0.5B
In Capital costs.

2. To help Ohio PWSs continue to e
cost-effectively meet increasing customer demands [o]

— water-quality (Regulatory driven), and
— water-quantity (Capacity driven) improvements




Guidelines/Demo Studies Allow Ohio EPA
to Approve High-rate and Emerging Tech

Ohio EPA Plan Approval of “Conv Tech”

Detail Plans of TSS l q “Higher” Project
(Conv) Technologies Capital Cost

Ohio EPA Demonstration Study Approval
|

Ohio EPA Plan Approval of “H-r / Emerg. Tech”

Detail Plans of l S “Lower” Project
H-r / Emerg. Tech Capital Cost




Guidelines/Demo Studies Allow Ohio EPA
to Approve High-rate and Emerging Tech

Ohio EPA Plan Approval of “Conv Tech”

Detail Plans of TSS l, “Higher” Project
(Conv) Technologies Capital Cost

Ohio EPA Plan Approval of “H-r / Emerg. Tech”

Detail Plans of l < “Lower” Project
H-r / Emerg. Tech Capital Cost




What are “High-rate” and
“Emerging” Technologies ?

Ohio EPA’s plan-approval process for both:
» Water-supply Sources, and
- WTPs. ..

... 18 based on the “shall & must” statements
of “Ten-States Standards (TSS)”

» “High-rate Technologies” are those operated
at rates higher than allowed by TSS, and

« “Emerging Technologies” are those that are
not adequately addressed In TSS



Ten States Standards (TSS)
has Three Major Divisions

Thiz document includes the following:

Policy Statements - Preceding the standards are policy statements of the Board concerning water
works design, practice, or resource protection. Some policy statements recommend an approach to
the investigation of innovative treatment processes which have not been included as part of the
standards because sufficient confimation has not yet been documentad to allow the establishment of
specific limitations or design parameters. Other policy statements recommend approaches,
alternatives or considerations in addressing a specific water supply issue and may not develop into
standards.

Interim_Standards - Following the policy statements are interim standards. The interim standards give
design criteria which are cumrently being used for new treatment processes, but the use of the criteria
iz limited and insufficient for recognition as a recommended standard.

Recommended Standards - The Standards, consisting of proven technology, are intended to serve as
a guide In the design and preparation of plans and specifications for public water supply systems, 1o
suggest limiting values for items upon which an evaluation of such plans and specifications may be
made by the reviewing authonty, and to establish, as far as practicable, uniformity of practice.
Because statutory requirements and legal authority pertaining to public water supplies are not uniform
among the states, and since conditions and administrative procedures and policies also differ, the use
of these standards must be adjusted to these varations.




TSS’s 1. Policy Statements and

2. Interim Standards can be Considered
by Ohio during Plan Approval

TABLE OF CONTENTS

FOREWORD i
POLICY STATEMENT ON PRE-ENGINEERED WATER TREATMENT PLANTS il
POLICY STATEMENT ONM AUTOMATED/UNATTENDED OPERATION

OF SURFACE WATER TREATMENT PLANTS F A
POLICY STATEMENT ON BAG AND CARTRIDGE FILTERS FOR

PUBLIC WATER SUPPLIES XV
POLICY STATEMENT ONM ULTREA VIOLET LIGHT

FOR TREATMENT OF PUBLIC WATER SUPPLIES K
POLICY STATEMENT ON INFRASTRUCTURE SECURITY FOR PUBLIC WATER

SUPPLIES FA]
POLICY STATEMENT ON ARSENIC REMOVAL pEAY |
POLICY STATEMENT ON DESIGN CONSIDERATIONS FOR THE OPTIMIZATION

OF RAPID RATE FILTRATION AT SURFACE WATER TREATMENT PLANTS XKL
INTERIM STANDARD - USE OF CHLORAMINE DISINFECTANT

FOR PUBLIC WATER SUPPLIES HHK

INTERIM STANDARD ON MEMBREANE TECHNOLOGIES
FOR PUBLIC WATER SUPPLIES pa i




Ohio EPA Relies Heavily on
TSS’s 3. Recommended Standards

PART 1 - SUBMISSION OF PLANS

ification of p
il, groundwater conditions, and foundation problems
Water use data
Flow requirements
f water supply
d treatment pr

1
1

(L]

S Y

erag

s Requiring the “Shall and
Francing Must” Recommended
Standards during Plan
Approval

-
g

(1]

T




Former Emerging Technologies
Currently Included in 2012
3. Recommended Stds of TSS

Additions to TSS in 25 years of Ohio’s
Technology Committee’s existence:

Filtration rates have been increased from 2 gpm/sf
to 2 — 4 gpm/sf, etc.

Different types of filters are now acknowledged

Design criteria for Tube-settler and Plate-settler
units are now included

Design criteria for Ozone systems now included



Different Filter Types

Acknowledged by 2012 TSS

4 IFILTRATION

Acceptable filters shall include, upon the discretion of the reviewing authonty, the following types:
a. rapid rate gravity filters {(4.3.1);

b. rapid rate pressure filters (4.3.2);

¢c. diatomaceous earth filtration (4.3.3);

d. slow sand filtration (4.3.4);

e. direct fitration (4.3.5);

f. deep bed rapid rate gravity filters (4.3.6);

g. biologically active filters (4.3.7);

h. membrane filtration (see Interim Standard on Membrane Technologies), and;

i. bag and cartridge filters (see Policy Statement on Bag and Cartridge Filters for Public Water
Systems).

The application of any one type must be supported by water quality data representing a reasonable
pernod of time to charactenze the variations in water quality. Pilot treatment studies may be regquired to

demonstrate the applicability of the method of filtration proposed.



Ozone Systems have Design
Criteriain TSS 2012 Edition

447 QOzone

4.4.7 1 Design considerations

Ozonation systems are generally used for the purpose of disinfection, oxidation and
microflocculation. When applied, all of these reactions may occur but typically only one is the
primary purpose for its use. The other reactions would become secondary benefits of the
installation.

Effective disinfection occcurs as demonstrated by the fact that the "CT" values for ozone, for
inactivation of viruses and Giardia cysts, are considerably lower than the "CT" values for other
disinfectants. In addition, recent research indicates that ozone can be an effective disinfectant
for the inactivation of cryptosporidium. Microflocculation and enhanced fikerability has been
demonstrated for many water supplies but has not occurred in all waters. Oxidation of organic
compounds such as color, taste and odor, and detergents and inorganic compounds such as

Copied from Ten States Standards




Why the Technology Committee
Develops Checklists .



Checklists are also Developed
for Two Principal Reasons

1. To provide useful information to Ohio PWSs
about an important topic in a concise and
timely manner —e.g., Algal toxins

And . ..

2. To also help Ohio PWSs continue providing
high quality drinking water to customers in a
cost-effective manner — e.g., optimize existing
treatment



Guidelines that have
Been Developed .



2 High-rate and 6 Emerg Tech
Guidelines already Developed

ENG-01-003: Guidelines for Clarifier and Granular Media Filter Ratings at Surface
Water Treatment Plants

ENG-02-001: Guidelines for Treatment Process Ratings at Precipitative (e.g., Lime)
softening Ground Water Plants

ENG-03-002: Detail Plan Submission Guidance for Non-community Public Water
Systems

ENG-05-001: Guidelines for Obtaining Approval of Membranes to Meet Particulate
and Microbiological Removal Requirements for Surface Water

ENG-06-001: Guideline for Evaluation and Implementation of Chloramination

ENG-07-001: Guidelines for Obtaining Approval of Membranes to Meet Treatment
Requirements for Ground Water Treatment

ENG-08-002: Policy for Determining the Acceptability of ASTM Pipe in Lieu of
AWWA Pipe for Public Water Systems

ENG-09-001: Guidelines for Evaluating Granular Activated Carbon (GAC) for
Disinfection By-product (DEP) Precursor Removal




4 More Emerging Tech and
1 More High-rate Guidelines
already Developed (cont)

ENG-10-001: Guidance for Installation of Automatic Flush Hydrants in Distribution
Systems

ENG-12-001: Guidelines for Demonstration of On-site Sodium Hypochlorite
Generators to Meet Inactivation/Disinfection Requirements of Drinking Water

ENG-13-001: Guidelines for Obtaining Secondary Filtration Credit for Compliance
with the LTZ2 Rule

ENG-16-001: Guidelines for Agreements for Self-Certification of Distnbution System
Plans by Public Water Systems

ENG-15-001: Guidance for High Rate Filtration for lron and Manganese Removal at
Groundwater Treatment Plants

Copied from Ohio EPA’s website



Overview of the Guidelines
Standard Contents:

High-rate Tech First
i OS5 Eureling
» Background and
Objectives
- Other Applicable gﬁ‘ledregl:gg Tec
Guidance Then
* Procedures
1. General criteria
2. Demonstration stud Plan Approval A.nd’
 eriteri Y Guideline Finally
criteria

3. Approval criteria



A Guideline’s “Procedures”
Section has Three Sets of Criteria

1 General Criteria establish
“shall / must” TSS Design
criteria, etc.

2 Demonstration Study
Criteria recommend Demo
study procedures to be
followed to obtain Ohio EPA
approval for a High-rate or
Emerging Technology L/



The Procedures Section (cont)

3) Approval

3 Approval Criteria are S
Criteria

the Parameters:
» Agreed upon in the

Wording Is
Carefully

Guidelines between g &
_ Developed A

Ohio AWWA and - g
Ohio EPA, and + With which Demo

- Agreed uponina Study results are
Protocol between the compared to obtain
PWS and Ohio EPA Agency approval of
prior to the Demo the High-rate or

Study, and Emerging Tech



“Other Guidance” that has
Been Developed by Ohio EPA

Policy for Determining the Acceptability of

- ASTM AWWA Pipe B
Policy -

 Guidance for Installation of
Automatic Flush Hydrants
In Distribution Systems

ntinued to b

)5 addresses




“Plan-approval” Guidance
Developed by Technology Comm

» Ohio EPA Plan Review Procedures for
Drinking Water Facilities (i.e., Community
Public Water Systems, PWSs)

» Detail Plan Submission Guidance for Non-
Community PWSs



The Plan Review Procedures are

Overall Guidance for “Community”
PWSS OHIO EPA PLAN REVIEW PROCEDURES

) I ntrOdUCtion FOR DRINKING WATER FACILITIES
* Pre-Design Activities ,

 Design Preparation
and Plan Review

 Construction

* Appendix A -
Agency fees and
performance goals

 Appendix B -
Reference documents Those Ohio EPA uses to review

ﬁ ]

used for plan approval and approve your Detail plans




The Plan Review Procedures
have been Revised Twice

* First Revision (~2004)

— Appendix B was added — a list of reference
documents used by Ohio EPA for Plan Approval

— Appendix C was added — a list of items required
on detail plans submitted for Plan approval early
for Design-build projects

 Second Revision (~2014)

— Appendix C was revised, and now applies to both
Design-build and Design, bid build projects
( Can save 6 — 9 months on a project schedule )



The Detail Plan Submission
Guidance Is for
“Non-Community” PWSs

This guidance was
developed to prioritize
the circumstances
requiring plan approval.

Non-Community PWSs
tend to change more
frequently, and can go In
and out of existence
fairly quickly and easily.

Environmental
Protaction A

Detail Plan Submission Guidance for
Noncommunity Public Water Systems
uidance

I. PURPOSE:

mmunit',l rmarding pricnri
2 tfnr dF-talI |:v|:an..tn be approy
made to a publi
water system. This guida
water systems.

Il. BACKGROUND:

water syste
> more frequently with respect to
and ﬂ-||=-_.« can go in and out of

ident F-d and introduced to the drinking water |:|rnqr:in1

Resource limitations make it practically impossible to pursue and process detail plans, at
er system that has not submitted d :
rify what the DDA
prioritiza uiring plan approval. ThF- t-a is fnrt
outlined in this guidance i tilize DD. s limited resour
fit to human health and safety and to provide a framework for manageable
nt application of the statute. It does not address every possible situation, but
only those that tend to occur more frequently.




Submission Guidance for
“Non-Community” PWSs (cont)

* Pre-existing non-community PWSs are still
actively being identified and introduced to
the Ohio EPA drinking water program.

 The plan-approval process must include
formal well site acceptance for all cases
except “discovered” wells (1.e., a well 1n
operation when Ohio EPA discovers the
system that meets the definition of a PWS).



“Plan-approval” Guidance
that has Been Adopted into Rule

Approved Capacity Document
— Questions & Answers
— Water Production Projections - Worksheet

GLUMRB Recommended Standards for
Water Works — “Ten-States Standards, TSS”

Guidelines for Design of Small Public Water
Systems — “Greenbook”

Guidelines for Arsenic Removal Treatment
for Small Public Water Systems



Approved Capacity Document

l. Purpose
1. Background and Objectives
I11.  Other Applicable References

i 11O B * Was developed in close collaboration
V. AUEeEEW i Ohio AWWA Technology Comm.
Requirements * First Guideline to become a Rule
VAR ET T e R o=l g Ol © \V/as approved by the Governing
Board of the Ohio AWWA Section

N

Approved Capacity

Planning and Design Criteria for Establishing
Approved Capacity for: 1) Surface Water And Ground

VII. Design Criteria for
Determining Component
Capacity

oy || -
A ! -
%

Plan approval now includes both
WTPs and Water-supply Sources



Checklists that have
Been Developed .



Checklists that have

Been Developed

 Checklist for Preliminary Submittals of

Design-Build Water Treatment Plant Projects
(Appendix C for First “Revision” of

Ohio EPA Plan Review
Procedures)

 Checklist for Review and Optimization of

Treatment for Protection Against Waterborne
Disease



And, there’s a White Paper on
Disinfection with Hypochlorites

e —
» Hypochlorite
chemistry S
» Storage
« Decision to convert REP——
from gas chlorine to
hypochlorite

 Design considerations
» System operation




Guidelines / Checklists that
have Recently Been Developed .



Recent Technology Committee
SubCom Topics Addressed

 Algal Toxin Treatment White Paper

* Aeration to Remove THMs White Paper
* Non-Potable Water

» Backflow Prevention

» Depressurization

« Multi-Barrier Microbial Reduction



Algal Toxin Treatment White Paper

TO p | CS: AlgaiNoxXIRINrEauNERT

VINe

 Introduction

* Treatment
— Source water
— Conventional